
A-1 
 

ATTACHMENT A – SELECTED PORTIONS OF EPA’S SUMMARIES FOR 
MEMBRANES-RELATED TECHNOLOGIES 

 
 

Appendix B – BKT FMX Membrane Technology 
 
1.0      TECHNOLOGY DESCRIPTION 
 
BKT originally started as a company specializing in biological treatment technologies for livestock wastewater 
but has since developed the FMX system and expanded their applications to the shale gas, food and beverage, 
biotechnology, and power industries. BKT developed their anti-fouling membrane filtration system in Korea 
and this system has now been operating in the U.S. for the past ten years. 
 
The FMX membrane system is an advanced membrane filtration system designed for wastewaters containing 
high total suspended solids (TSS) and total dissolved solids (TDS) and uses vortex-generating blades to 
[...]
Chlorine (mg/L) 7,250 4,300 < 28.9 
Bromine (mg/L) 59.8 36.2 < 0.283 
Nitrate-Nitrite (mg/L as N) < 27.3 < 17.6 < 0.234 
Phosphate (mg/L as P) < 4.56 < 2.93 < 0.039 
Sulfate (mg/L) 1,070 252 < 1.75 
Beryllium (µg/L) < 1.7 < 0.75 < 0.5 
Boron (µg/L) 120,000 106,000 39,900 
Sodium (µg/L) 32,000 30,200 2,750 
Magnesium (µg/L) 661,000 293,000 1,780 
Aluminum (µg/L) 867 105 < 135 
Silicon (µg/L) 24,700 17,500 < 1220 
Potassium (µg/L) 14,600 15,000 < 2780 
Calcium (µg/L) 3,540,000 2,120,000 14,100 
Titanium (µg/L) < 32.8 < 3 < 3 
Chromium (µg/L) 7.7 < 2 < 2 
Manganese (µg/L) 8,750 4,780 31.2 
Iron (µg/L) < 476 < 100 < 100 
Cobalt (µg/L) 64.1 31.3 < 0.75 

                                                           
46 As in the main body of the report, yellow highlights in this and other tables are for pollutants with specified limits in 
the 2015 ELG Rule.  Blue highlights are of additional pollutants that are not included in the 2015 Rule but are important 
nonetheless. 



A-4 
 

Table 1. Pilot Study #1 – Average Pollutant Concentrations 
 

Paramete
 

Feed FMX Permeate RO Permeate 
Nickel (µg/L) 325 160 < 5 
Zinc (µg/L) 1,740 1,250 12.7 
Arsenic (µg/L) < 12.7 < 5.35 < 2 
Selenium (µg/L) 219 55.4 < 1 
Strontium (µg/L) 1,140 589 4.05 
Molybdenum (µg/L) 62.6 15.4 < 0.5 
Silver (µg/L) < 1.5 < 0.5 < 0.5 
Cadmium (µg/L) 72.7 56.3 < 0.75 
Antimony (µg/L) 7.6 2.65 < 0.5 
Barium (µg/L) 496 265 2.4 
Tungsten (µg/L) 3.8 1.95 < 0.5 
Mercury (µg/L) 2,030 94.7 < 5 
Lead (µg/L) < 2.015 < 0.5 < 0.5 

 
Uranium (µg/L) 

 
24.8 

 
6.08 

 
< 0.5 

 
2.2      Pilot Study #2 
 
BKT conducted a pilot study of the FMX system at a coal-fired power plant, testing two different nanofiltration 
membranes during the study. Permeate generated from the FMX system was further treated by a conventional 
RO system. 
 
Both pretreated FGD wastewater, which had been injected with a polymer for coagulation in a clarifier, and 
untreated FGD wastewater were tested as influent streams to the FMX system. Based on the results of the 
study, BKT determined that polymers have the potential to coat the membranes and, thereby, decrease the 
performance of the FMX system. Table 2 presents the average pollutant concentrations feed, FMX permeate, 
and RO permeate. 
 

Table 2. Average Pollutant  Concentrations in the Feed and Permeate for FMX 
Nanofiltration and RO During Pilot Study #2 

 
Parameter Feed FMX Permeate RO Permeate 

Arsenic (Total, µg/L) 2.21 1.14 0.673 
Mercury (Total, ng/L) 77.4 7.18 0.81 
Selenium (Total, µg/L) 275 96.7 2.13 

 
2.3      Pilot Study #3 
 
BKT conducted an 8-month pilot test of the FMX system using a commercial-scale unit with nanofiltration 
membranes at a coal-fired power plant. The pilot system treated FGD wastewater in 1,000-gallon batches. 
Effluent from chemical precipitation treatment was transferred to a feed tank at the head of the FMX system. 
Wastewater from the feed tank was fed to the FMX nanofiltration system. Permeate from the pilot system was 
returned to the equalization tank at the front end of the plant’s existing full-scale FGD wastewater treatment 
system; concentrate (i.e., membrane reject) was transferred back to the feed tank. A polishing RO unit was not 
used in this test to further treat the FMX permeate. Plant staff reported that the permeate from the FMX 



A-5 
 

nanofiltration system was pure enough for reuse in the FGD system. The wastewater was treated in two to three 
batches per day and the system was drained and flushed with hot water at the end of each day and at the end of 
each batch cycle. A clean-in-place (CIP) procedure was conducted once per month using hydrochloric acid and 
sodium hydroxide. 
 
The FMX concentrate was collected so that it could be used to evaluate encapsulation processes. The primary 
goal of the study was to produce enough brine that could be used to test various cement recipes and evaluate 
whether the FMX system could be operated as a closed-loop system. Additionally, plant staff determined that 
the FMX permeate would be fit for reuse in the FGD system and that the closed-loop system recovered 80 
percent of the influent wastewater. This means that the volume of wastewater ultimately requiring additional 
disposal or management (e.g., encapsulation, crystallization, underground injection) was reduced to 20 percent 
of the original volume. Table 3 presents the average pollutant concentrations measured at the influent and 
effluent of the FMX system during the testing. Since a polishing RO unit was not included during this test, the 
data in Table 3 does not show the effluent quality following combined FMX and RO treatment. 
 

Table 3. Average Pollutant  Concentrations in the Feed and Permeate for FMX 
Nanofiltration During Pilot Test #3 

 
Paramete
 

Feed FMX Permeate 
Arsenic (Total, µg/L) 10 2 
Mercury (Total, ng/L) 50 3 
Selenium (Total, µg/L) 200 69 

 
The plant intended to conduct an encapsulation study using brine from the FMX nanofiltration system and the 
plant’s fly ash. The encapsulation study had not yet been conducted at the time EPA obtained information about 
this test. 
 
2.4      Pilot Study #4 
 
An FMX system with nanofiltration membranes was used for over a year to treat FGD wastewater at a coal-
fired power plant. FGD wastewater was transferred directly from the plant’s existing holding ponds to the FMX 
system without any additional pretreatment. Permeate from the FMX system was recirculated back to the 
holding ponds. The system was set up to treat one batch per day at an 80 percent water recovery rate. During 
testing, a CIP procedure was performed once per month using the FMX system permeate. Table 4 presents the 
average pollutant concentrations in the FMX feed and permeate for data collected over approximately six 
months. Since a polishing RO unit was not included for this pilot test, the data in Table 4 does not show the 
effluent quality following combined FMX and RO treatment.



A-6 
 

Table 4. Pilot Study #4 – Average Pollutant Concentrations 
 

Paramete
 

Feed FMX Permeate 
Total Suspended Solids (mg/L) 1,360 <10 
Total Dissolved Solids (mg/L) 25,400 5,230 
Bromide (mg/L) 73 15 
Nitrate (as N, mg/L) 27.8 6 
Calcium (Dissolved, µg/L) 5,620,000 1,297,000 
Arsenic (Total, µg/L) <5.5 <5.5 
Mercury (Total, ng/L) 1,610 334 
Selenium (Total, µg/L) 423 30.4 

 
2.5      Pilot Study #5 
 
BKT conducted a 3-month pilot study of the FMX system at a coal-fired power plant. Wastewater from the 
plant’s FGD holding pond was transferred to a feed tank prior to treatment through the FMX system. Permeate 
from the FMX system was further treated using a conventional RO system and the FMX system concentrate 
was transferred back to the FGD holding pond. 
 
Based on the results of the study, BKT determined that increasing the speed of the FMX system blades 
increases flux and reduces the rate of flux decline as more permeate is produced. BKT also determined that 
introducing an anti-scalant to the feed water reduces the change in flux, which successively reduces CIP needs 
and increases membrane lifespan. Table 5 presents the average pollutant concentrations in the treatment 
system influent, the FMX permeate, and the RO permeate. 
 

Table 5. Average Pollutant  Concentrations in the Feed and Permeate for FMX 
Nanofiltration and RO During Pilot Study #5 

 
Paramete
 

Feed FMX Permeate RO Permeate 
Total Dissolved Solids (mg/L) 3,890 1,860 192 
Sulfate, mg/L 2,380 929 20 
Arsenic (Total), ug/L 11.1 8.46 6.09 
Mercury (Total), ng/L 240 16.6 < 5 
Selenium (Total), ug/L 1,930 726 6.84 
Nitrate-Nitrite 5.6 5.6 1.25 

 
 
2.6      Pilot Study #6 
 
BKT conducted a pilot study of a 400 gallon per minute (GPM) FMX system in 2018 at a large coal-fired 
power plant in the Southeastern U.S. The FMX system was set up to be able to function in either a batch or a 
single pass (SP) mode. Wastewater was drawn from the plant’s FGD holding ponds and sent through the FMX 
system; batch tests were performed with approximately 1,000 gallons of feed. Effluent from the FMX system 
was also intermittently sent through a RO system in order to assess the performance of a treatment strategy 
combining the two methods.     
 
BKT found that operating in batch mode results in the lowest operating and maintenance costs, as compared 
to continuous, single-pass operation and would therefore be the most advantageous operation mode for steam 
electric plants. BKT also found that combining the FMX system with an RO system resulted in continuous 



A-7 
 

flow rates through the RO membranes, suggesting that FMX treatment successfully prevented scaling. Table 
6 presents the average pollutant concentrations in the treatment system influent, the FMX permeate, and the 
RO permeate over the course of two months of operation. 
 

Table 6. Average Pollutant  Concentrations in the Feed and Permeate for FMX 
Nanofiltration and RO During Pilot Study #6 

 
Paramete
 

Feed FMX Permeate RO Permeate 
TSS (ppm) 14.4 0.00 0.00 
Alkalinity (ppm) 40.3 34.4 - 
Chloride (ppm) 227 209 11.3 
Nitrate (ppm) 19.0 19.2 3.5 
Sulfate (ppm) 2,350 1,115 12 
Phosphate (ppm) ≤ 0.25 ≤ 0.25 ≤ 0.25 
Sodium (ppm) 59 43 4.11 
Magnesium (ppm) 231 117 0.84 
Aluminum (ppb) 108 ≤ 107 ≤ 107 
Silica (ppm) 15 12 1.07 
Calcium (ppm) 501 246 ≤ 2.11 
Iron (ppb) 166 116 107 
Arsenic (ppb) ≤ 8.1 ≤ 6.69 ≤ 5.73 
Selenium (ppb) 2,062 974 8.44 
NO2+NO3 as N (ppm) 5.54 5.66 1.17 
Total Mercury (ppb) 151 ≤ 10.2 ≤ 12.3 
TDS (ppm) 3,995 2,193 224 
Note: Underlined average pollutant concentration values include samples below the detection limit.  

 
 
  



A-8 
 

Appendix I – KLeenWater Technology 
 
 
1.0      TECHNOLOGY DESCRIPTION 
 
KLeeNwater is a joint venture between ProChem, Inc. and Environmental Energy Services Corporation 
(EES). KLeeNwater offers three trade-marked technologies for FGD wastewater treatment applications: 
ProChem’s I-MICRO, I-PRO, and B-PRO. I-MICRO is a microfiltration membrane with chemical addition, 
and I-PRO and B-PRO are reverse osmosis (RO) membranes. The typical application for FGD wastewater 
treatment consists of pretreatment to reduce the amount of suspended solids in the wastewater (using either I-
MICRO microfiltration/chemical pretreatment, or physical/chemical pretreatment), followed by the I-PRO 
and B-PRO RO membranes. 
 
Scale forming ions, including calcium, magnesium, and sulfates, are targeted during pretreatment. When 
microfiltration is incorporated into the treatment train, KLeeNwater uses ProChem’s ceramic 
microfiltration/chemical pretreatment system (I-MICRO). I-MICRO is designed to remove total suspended 
solids (TSS) from wastewater containing up to 4 percent (40,000 parts per million) TSS. Solids that are 
removed from the wastewater by the I-MICRO membrane are typically sent to a filter press. Where chemical 
precipitation is used for TSS removal in place of the I-MICRO system, KLeeNwater includes a sand filtration 
system upstream of the I-PRO (downstream of chemical precipitation). After TSS removal with either the I-
MICRO or chemical precipitation, KLeeNwater also implements cartridge filters to further protect the I-
PRO/B-PRO membranes. Cartridge filter effluent is sent to the I-PRO system for further removal of 
contaminants, including arsenic, mercury, selenium, nitrates/nitrites, boron, bromides, and chlorides. 
 
I-PRO is designed to handle high concentrations of total dissolved solids (TDS). The technology has a TDS 
influent limit of 5,000 to 45,000 milligrams per liter (mg/L) and a flow rate range of 15 of 350 gallons per 
minute (GPM). Multiple membrane systems can be installed in parallel to accommodate larger flows. 
 
KLeeNwater offers its brackish water reverse osmosis system (B-PRO) for further removal of TDS from I-
PRO permeate. This polishing step is not needed in all industrial wastewater applications. B-PRO has a TDS 
limit of 10 to 5,000 mg/L and a flow rate range of 10 to 350 GPM. For both I-PRO and B-PRO, higher flow 
rates would be managed using additional membrane modules. 
 
Like other membrane systems, KLeeNwater RO membranes require flushing and chemical cleaning. In pilot 
studies, flushes using system permeate were performed approximately once a day and chemical cleanings 
were performed approximately once a week. KLeeNwater estimates the membranes will need to be replaced 
quarterly. 
 
I-PRO or B-PRO concentrate can be managed using a variety of approaches, including thermal or brine 
solidification processes to achieve zero liquid discharge. Encapsulation or solidification of the liquid waste 
generated from the treatment technology can be done to achieve zero liquid discharge. KLeeNwater has tested 
different mixtures (e.g., fly ash, lime, superabsorbent polymer) in an effort to improve wastewater treatment 
and disposal practices to achieve encapsulation of the concentrate produced from the technology. 
 
2.0      TECHNOLOGY STATUS AND PERFORMANCE 
 
The KLeeNwater system has been tested at coal-fired power plants in both laboratory- and pilot- scale studies. 
KLeeNwater has conducted at least 23 laboratory-scale studies treating wastewater from coal-fired power 
plants. At least two of the laboratory-scale studies involved treatment of FGD wastewater. EPA has reviewed 
data for four onsite pilot-scale studies with KLeeNwater at steam electric power plants for FGD wastewater 



A-9 
 

treatment, which consistently show pollutant concentrations in the membrane permeate lower than the limits 
established by the 2015 ELGs. All pilot systems included I-MICRO, followed by the I-PRO and B-PRO and 
were operated using a flow rate of approximately five GPM. 
 
2.1      Pilot Studies #1 and #2 
 
KLeeNwater conducted a 5-week pilot study at a utility to test the membrane technology and confirm the 
results of a previous bench-scale study. The FGD wastewater used as influent to the pilot had a chlorides 
concentration of 14,300 ppm and TDS concentration of 29,700 ppm. 
 
The pilot treatment system included physical/chemical treatment, I-MICRO, I-PRO, and B-PRO The effluent 
from the pilot system consistently met ELG and state regulations and the permeate was considered suitable 
for re-use within the plant or discharge. The encapsulation tests also met regulatory requirements for 
leachability. 
 
The pilot system was operated using a different pretreatment strategy during each week of the pilot to evaluate 
the chemical consumption, system performance, and overall costs of the treatment system. KLeeNwater 
determined that the optimal pretreatment design was to use an aluminum-based coagulant and proprietary 
scale inhibitor formulation prior to the RO. This specific test was conducted during Week 4 and repeated 
during Week 5 to confirm the results. 
 
The water recovery data from the Week 4 and 5 trials was consistent, even appearing in line with the recovery 
achieved in bench-scale laboratory trials. Table 1 lists the data obtained from the pilot study. 
 

Table 1. Pilot Test #1 - Average Results 
 

Paramete
 

FGD Purge Final Effluent 
Arsenic (µg/L) 14.5 1.2 
Nitrate-Nitrite as N (mg/L) 70.4 0.16 
Selenium (µg/L) 563 2.7 
TDS (mg/L) 27,900 86.8 

 
The second pilot study was conducted to validate the results of the first pilot study and to refine the 
pretreatment process. KLeeNwater successfully validated the results of the first study and further optimized 
the system’s pretreatment in the second study.  
 
2.2      Pilot Study #3 
 
KLeeNwater conducted a six-week pilot-scale study at a coal-fired power plant to treat FGD wastewater. 
With the exception of a 5-day period, the system operated 7 days per week during the first shift (demonstrating 
the ability of the system to handle demands due to load cycling). During the 5-day period, the system was 
operated 24 hours per day to demonstrate continuous operation. 
 
The FGD wastewater used as influent to the pilot had a chlorides concentration of 865 ppm and TDS 
concentration of 4,340 ppm. The RO system performed achieved an average water recovery of greater than 